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This is the parts list for auto back tack, auto foot lift, cloth puller mechanism
of JW machines. Common parts are indicated on the parts list of
JW-8BL-30-3/JW-28BL-30-3. Refer to the parts list of -
JW-8BL~-30-3/JW-28BL-30-3 together when you use this parts list.
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AUTOMATIC REVERSE FEED MECHANISM
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NGBy HE
AUTOMATIC REVERSE FEED MECHANISM

—
Hlm|,.
m|T =
mass 7| [HE
o | L
No. ?g % — 2.8 DESCRIPTION
PARTS No| P |
| m
m| oo
T
1 130714 # | *| 1 [BTHu2IL(LE) KNUCKLE (UPPER)
2 {30715 *|*| 1 [BTFuZILEY PIN .
3 [4839 *|*| 2 [BTHuZILE 1L RETAINING RING
4 170561 *[*| 1 |[BTSH— BACK TACK CYLINDER
5 |70562 ¥ %] 1 |IBTFY9IL(TF) KNUCKLE (LOWER)
6 |18028 ¥ | 2 [BTYYLH—1EHHl SCREW M5X0.8 L=5.0
7 |70582 #[*| 1 [BTHy2ILiEsdHAL SCREW M10X1.25 L=20.0
8 |7003-A ¥ %[ 1 [BTHy2ILEORER TG Ty r— SPRING LOCK WASHER
9 [27188 *[*| 1 [BTHu2ILiEHRETYS v— WASHER
10 (70567 #|*| 2 |[BREELE(TILE JOINT (ELBOW)
1113071101 | * [ x| 1 [“vi 3T A(l) CUSHON RUBBER (UPPER)
12 |30711-02 [ *# | *| 1 |Dvi3>dA(TF) CUSHON RUBBER (LOWER)




HEpR E (TS
AUTOMATIC FOOT LIFTER MECHANISM
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BEHA L FHEE
AUTOMATIC FOOT LIFTER MECHANISM

wad
wass T| |
Lar] |
No. e g % . £ DESCRIPTION
T4
@2
il I
1 |70555 # | x| 1 |[FLTFZI 4 — FOOT LIFTER CYLINDER
2 130711-01 [ * | *| 2 |ovi3arTL(L) CUSHION RUBBER (UPPER)
3 |30711-02 | % | x| 2 |ZwiavdA(TF) CUSHION RUBBER (LOWER)
4 [70567 # x| 1 |BEEE@ILAKR) JOINT (ELBOW)
5 165013 %] 1 |AE3 (SCIW-6-6) JOINT (SC3W-6-6)
8 |70557 £ x| 1 FLUA—EER FOOT LIFTER CYLINDER BRACKET
9 |70580 * [ % | 1 FLYY A —EEHRZR FOOT LIFTER CYLINDER SUPPORT
10 28076 * |+ 2 |FL3YoA—ikshdhal SCREW M6X1 L=18.0
18 | 70556 | % 1 |FLF vl KNUCKLE
19 |30715 £ %] 1 |FLFwoEy PIN
20 14839 ¥ *| 2 |FLFYIILE 1L RETAINING RING
21 |70554 ¥+ 1 |KB FOOT UFTER LIFTING LEVER
22 170085 || 1 |BSEF HINGE STUD
23 (70136 ¥ x| 1 [BREEHAL SCREW 6.75X24 L=13.0
24 110516 *[*] 1 |KBE QL SCREW STUD 1/4X32
25 |10517 ¥ % | 1 | KBERCFvk NUT
26 |70060-A | x| % | 1 |[HWzEXEITH PRESSER BAR SPRING
27 |70061-A | * | | 1 IR EXIEMHBILL PRESSER BAR SPRING (AUXILIARY)




O—5—(F). A—5—%Ys. 45 F
ROLLER (LOWER), ROLLER FEED SHAFT, FEED CLUTCH




0—>—(F).a—5—&Y#. V597
ROLLER (LOWER), ROLLER FEED SHAFT, FEED CLUTCH

No.| B8 E&e = s - DESCRIPTION
PARTS NOJ _ i QTyY
| 1
5|3
TIT
1 16031-01 | *|*| 2 |O—S—h/i—iE&HHal SCREW 11/64X40 L=7.2
2 |70509 ¥ | x| 1 |[O—5—H/— ROLLER COVER
2 70518 * x| 1 (O—5—&FYl} ROLLER FEED SHAFT
4 170512 ¥ *| 1 |B—5—(F) ROLLER (LOWER)
5 110766 ¥|*| 2 [B—S—(F)ieHHal SCREW 1/4X32 L=7.0
6 170510 | x| 1 |o—>—2utas(X) ROLLER FEED SHAFT BASE (LEFT)
7 |28103 * | x| 2 |O—5—%VUEE (X)) LHHRL SCREW MB8X125 L=250
8 |21138 *|[*| 2 [Ev PIN
9 121141 # | *| 2 |=Z—FILRTPUT (1) NEEDLE BEARING
10 {21140 ¥| x| 2 |1O—F—EY#HT— ROLLER FEED SHAFT COLLAR
11 (10566 *| x| 4 |O—5—%YHT5—1EHil SCREW 1/4X32 L=55
12 {70511 *| x| 1 O—5—FY#E(H) ROLLER FEED SHAFT BASE (RIGHT)
13 128103 ¥ || 2 [O—5—FYEE (G)LHL SCREW MBX1.25 =250
14 121138 x| 2 | PIN
15 [21141 x| %] 1 [Z—FILRAFPYLT (5D NEEDLE BEARING
16 |28042 * | x| 1 [95uFAMTE RLIESHHL SCREW M5X0.8 L=16.0
17 | 2067 x| | 1 |lk&HAl SCREW 11/64X40 L=6.0
18 {11097 * || 1 [IEHRCSAF— SCREW PACKING (BRASS)
19 |70531C | x| 1 |25y F () FEED CLUTCH COMPLETE
20 [15909-01 | * | * | 1 |95vFXiEk FEED CLUTCH BODY
21115909-02 | * | *| 1 |25vyF(H) FEED CLUTCH (RIGHT)
22 [15909-03 | * | x| 1 |25vF (&) FEED CLUTCH (LEFT)
23 [15909-04 | * | x| 6 |9TvFO—7—%iR FEED CLUTCH ROLLER GUIDE
24 [15909-05 | * | *| 6 |75vFo—S5— FEED CLUTCH ROLLER
25 {15909-06 | * | x| 6 |93vFEL FEED CLUTCH PIN
26 |15909-07 | x| *| 6 [95uFRIULY FEED CLUTCH SPRING
27 |15909-08 | * | x| 1 |[2S59yFhS5— FEED CLUTCH COLLAR
28 [15909-10 | * | ¥ | 1 |95vFRAMyTERL FEED CLUTCH STOP PIN
29 (70531 * || 1 [95vFLA— FEED GLUTCH CRANK
30 [35999 *| *| 2 [9FvFLA—1EkHRal SCREW M6X1 L=6.0
31| 8044 *| x| 12 |9ZvFO—5—FiRiHAL SCREW 1/8X44 L=6.0
32| 8013 *| | 2 [95yFEELSHRL SCREW 15/64X28 L=6.5
33 |28043 *| x| 2 [95vFHS—1tHl SCREW M6X1 L=100
34 [70526 * x| 1 [{BEOyF FEED CLUTCH CONNECTING ROD
35 (70529 * x| 1 $EEHOYFERRC HINGE SCREW MB8X1.25 L=9.5
36 [70528 ¥ x| 1 [Z—FRFYS NEEDLE BEARING
37| 4529 *®]| 1 |Tyip— WASHER
38 |35054 w| x| 1 |DTuia— WASHER
39 |28007 * | % 1 [$EEOvFERCFvk NUT M8X1.25
40 70525 | *| 1 |[EFHHLA FEED CLUTCH DRIVING CAM
41 110766-G | x| x| 2 |{EEHhLabHil SCREW 1/4X32 L=7.0
42 {60100 x| x| 1 [Z—FIRFPYYT NEEDLE BEARING
43170530 ®| x| 1 |$BEH LA RETAINING RING
44 |70516 | x| 1 | RYRFFAENLE MACHINE SUPPORTING BOLT




0—>—(k) 7—LO—5—58
ROLLER (UPPER), ROLLER BASE




O—>5— (b)), 7—LO0—25—8&
ROLLER (UPPER), ROLLER BASE

No.| mmES - e o2& DESCRIPTION
PARTS NOJ i QTY
ola
o| o
TIT
1 |21116 | x| 1 |O—Z—RXEAEHRL REGULATING THUMB SCREW
2 170502 x| *| 1 |[D—S5—BzE ROLLER PRESSER BAR
3 {70501 x|-] 1 |P—LD—5—% ROLLER BASE
4 21112 #| x| 2 |D—5—&1HHAL SCREW 6.75X24 L=250
5 118859 x| 2 |[Ew PIN
6 |70503 *|*| 1 |O—F5—XRIJT ROLLER PRESSER BAR SPRING
7 |70504 *| x| 1 [O—5—ifxiERE ROLLER PRESSER BAR BRACKET
8 [10766 | x| 3 |O—F5—xHEREtLHh0 SCREW 1/4X32 L=7.0
9 |70505 #| - 1 |LsS—EE LEVER CONNECTION
10 |35154 *| % | 1 |§x EIHEEIERC SCREW 1/4X24 L=11.0
11 |35153 #| - 1 B LTSIy v— WASHER
12 |18826 |- 1 [E> PIN
13 |135147C *| - 1 [ LEFLAA—R) ROLLER PRESSER BAR LIFTING LEVER COMPLETE
14 135150 |- | 1 |[#XEIFL/A—FRC HINGE SCREW 5/16X24 L=19.5
15 |35151 *| - 1 [BXEFL/IA—Tvv— WASHER
16 |70506 ¥|[*| 1 |D—5—% ROLLER FORK
17 {10639 *|%| 2 |O—5—%1tHil SCREW 1/4X32 L=8.0
18 |70507 *|*| 1 |OD—>—(L) ROLLER (UPPER)
19 |70508 ¥ %] 1 |O—5—F ROLLER PIN
20 21141 ¥ *| 2 |Z—FNLAFYLT (5UF) NEEDLE BEARING
21 (11176 || 2 |D—S—E iEHHhl SCREW 7/32X32 L=55
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ROLLER BASE, PULLER CYLINDER




T=— A — F—hB——5
PULLER CYLINDER, ROLLER BASE

No.| &Rfn&E= — | B e DESCRIPTION
PARTS NOJ _ f QTY
| |
S|S
7T
1 (30711 - x| 1 | T35 — PULLER CYLINDER
2 |70552 = ®| 1 |F=5—2 4 —HftiR PULLER CYLINDER BRACKET
3 130066 -1 x| 2 |F—5— Uy A —mftmibHhl SCREW M5X0.8 L=12.0
4 |70551 -|l*| 1 |F—ALO—5—F ROLLER BASE
5 (30714 -l *| 1 |T=5—FvoIL KNUCKLE
6 |30715 - *| 1 |T—5—FvoILE> PIN
7 14839 | *| 2 |F—5—FuILE s 1biR RETAINING RING
8 |70553 - *| 1 LR LEVER CONNECTION
9 (70567 -1*| 1 |RBEEE(TILA) JOINT (ELBOW)
10 {65013 - +| 1 |ZAE—Fa>FO0—5— SPEED CONTROLLER
11118859 -|*| 1 |[E> PIN

_10_.




BB T ET5—
ADAPTOR FOR SYNCHRONIZER

AAYF,.aA—k
SWITCH, CABLE




BT T 44—

ADAPTOR FOR SYNCHRONIZER

MaES i
No. I52RTS No. . oTY e DESCRIPTION
- [V
AtEEE
P WL B b o s
L& LIEISIE
il il o R il
1 130169 Lk k) k| 1 [BRHBTY TA— ADAPTOR FOR SYNCHRONIZER
2 |30170 ¥k k[ F k| - 3 EHBTAT2—1EHRL SCREW M4 x 0.7 L=160
3 (31208 #lF (x| * % |- 3 [BEBFPITI—1bHIEhESR SPRING LOCK WASHER
b R a e
SWITCH, CABLE
-
BEES i $ i
@
No. fo e é % s ¥4 DESCRIPTION
i
8|
1 |70789 *| % 1 |[BTRRAYFHRIY SWITCH BUTTON
2 |70788 * | * 1 |IBTHAAYFERHE PUSH BUTTON SWITCH
3 (70787 x| * 1 |BTRAAYFE SWITCH BASE
4 (27174 x| * 2 |IBTRHAASMvFALHAL SCREW
5 (39295 x| * 2 |EFmT PIN CONTACT
6 139296 * | % 2 |8 F1—T PIN CONTACT COVER
7 |30151 * | * 1 |3 Lhi— SWITCH COVER
8 (70599 - - 1 |7—7n CABLE
8 {70560 ¥ | * 1 15— CABLE
9 130022 *| % 10 |5—Tnos527 CABLE CLAMP
9 |30022 - - 9 |r—INu37 CABLE CLAMP
10 {8040 £ % 10 |95 FiEHhl SCREW 9/64 x40 L=8
10 |8040 -1 - 9 |25 7iEHhl SCREW 9/64 x40 L=8
11 {30025 x| * 10 |95 7 kbR lIviv— WASHER
11 130025 -|- 9 (957 kHh LTy vr— WASHER
12 {60466 *| * 1 |34 (15P) CONNECTOR (15P)
13 [60479 *| % 1 |aso4h,5—(15P) CONNECTOR COVER (15P)
14 160543 * | * 2 |laxro5EY PIN CONTACT

_1. 2_




ZEEERT

AIR PRESSURE MECHANISM 1

JW-8BL-30-3-BTFL/JW-28BL-30-3-BTFL

_‘l 3_



EIERE T
AIR PRESSURE MECHANISM 1
W JW-8BL-30-3-BTFL/JW-28BL-30-3-BTFL -

e |
R P TN P
MRES E 1@ HiE

Hlb s o‘g “é’ o 2% DESCRIPTION

0|2

ks
1 |30727 *|*| 1 |LFal—& REGULATOR
2 (30733 | % | 1 |EHE PRESSURE GAUGE
3 |70566 #|+| 1 |EEEHFARL—F(06) JOINT
4 |30744 ¥ x| 1 (2w NIPPLE
5 (30728 * | 1 [LFaL—8TS5uk REGULATOR BRACKET
6 130729 ¥ | x| 2 [TZ4rykibsHial SCREW M6X1.0 L=12.0
7 130730 ¥ | x| 2 [TS4ykikHltruk NUT M6X1.0
8 (28578 ¥ | *| 2 [T yblEORCRT) T T9iv— SPRING WASHER
9 [10599 ¥ | *| 2 |FTZykibHRC Iy vr— WASHER '
10 |40558 * %] 1 LAY Fa—T(¢d6-800mm) URETHANE TUBE ( ¢ 6-800mm)
11 |30720C £+ 1 |EHEFEME SOLENOID VALVE COMPLETE (2 STATIONS)
12 | 70567 £+ 1 |BEEHFTILR(H6) JOINT (ELBOW)
13 |3072002 | * | *| 2 |H«qLoY SILENGER
14 |8130 * || 4 |BEEADARRLC WOOD SCREW
15 | 70566 *|*| 4 |BBEHFIL—F JOINT (STRAIGHT)
16 70571 *|*| 1 |ZTF—F2—TBT) AIR TUBE
17 |70572 *¥| x| 1 |ZTF7—F2—F BT AIR TUBE
18 70573 #|*%| 1 |ZTFP—F21—T(FL AIR TUBE
19 |70574 ¥|*| 1 |ZT7—F2—T(FL) AIR TUBE
20 |30750 | *| 2 |\T7—Fa—TREEEVE AIR TUBE TIE
21 {30747 *| x| 1 |[5—TI CABLE
22 (30747 *[*| 1 |[5—JI) CABLE
23 |30151 £ *| 1 |aro8h/3— CONNECTOR COVER
24 {30186 *|*| 3 |[3RoEE PIN CONTACT
25 (30185 *|*| 1 [3RT%(6P) CONNECTOR (6P)
26 130750 | x| 1 | 5—TILBEEF/AF CABLE TIE

_‘[ 4_




ZEEHR® 2

AIR PRESSURE MECHANISM 2

JW-8BL-30R-3-BTFL/JW-28BL-30R-3-BTFL
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ZERkR2

AIR PRESSURE MECHANISM 2
W JW-8BL-30R-3-BTFL/JW-28BL-30R-3-BTFL

e
HeES E Eﬁ T
1 o
o o
Mo e é % e S DESCRIPTION
K
a1
1 |
1 |30727 #[*]| 1 |[L¥aL—4& REGULATOR
2 130733 *| x| 1 |EHEH PRESSURE GAUGE
3 |70566 #|*| 1 |BBEHEFANL—H(06) JOINT
4 130744 x| 1 |=vFIL NIPPLE
5 130728 *| | 1 |L¥aLb—2755vk REGULATOR BRACKET
6 |30729 | x| 2 |TS545ubikshtal SCREW M6X1.0 L=12.0
7 130730 *| | 2 |TZ4yhbeHtaCryk NUT M6X1.0
8 28578 *| x| 2 |TS5yMbHRCRTY T Dy ve— SPRING WASHER
9 110599 #| x| 2 |TSHykibHR LTy v— WASHER
10 [40558 #| x| 1 |9LEFa2—T(¢6-800mm) URETHANE TUBE (¢ 6~800mm)
11 |39364 | x| 1 |EHFEE) SOLENOID VALVE (3 STATIONS)
12 | 70567 *¥| % | 1 |REHEFTILAR(HSE) JOINT (ELBOW)
13 13072002 | *| *| 2 |[Hq1Loy SILENCER
14 |8130 *| *| 4 |EMFIARLL WOOD SCREW
15 | 70566 *|*| 6 |BEBHEFAFL—F JOINT (STRAIGHT)
16 |70571 #|*| 1 |TP—F21—FBD AIR TUBE
17 |70572 ¥ *| 1 |T7—F2—T(BT) AIR TUBE
18 |70573 *|*| 1 |TF—Fa1—T(FL) AIR TUBE
19 |70574 ¥ | *| 1 |TFP—Fa—F(FL) AIR TUBE
20 | 70585 |+ 1 |TP—F21—T(R) AIR TUBE
21 |70586 #|*| 1 |ZF—F1—TFR) AIR TUBE
22 130750 *#|%| 3 |ZF—Fa—TAFHEAVE AIR TUBE TIE
23 130747 *| x| 1 |4—TJ) CABLE
24 {30747 *|%| 1 |5 =T CABLE
25 |30747 * x| 1 V=0 CABLE
26 |30151-A | *| *| 1 |3o%4Hh/3—(6P) CONNECTOR COVER (6P)
27 |30186 *| x| 3 |axvar PIN CONTACT
28 |30187 *[*| 2 [axrH98E PIN CONTACT
29 |30185 || 1 |3r24%6P) CONNECTOR (6P)
30 {30750 *| x| 1 |—TILRERERAVE CABLE TIE

_1 6_
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RIELE
ACCESSORIES 1

(3]
No. | BI@&ES | |T |7 x| EE B2 DESCRIPTION
PARTS NO| & | S [81 8] QTY

@™ I I

A

HEEE
1 18132-A ¥ k| kR 1 [BPREFYUIfT ACCESSORIES PACK
2 |N3324 | *|-| - 3 |& DYX3 (#24) NEEDLE DYX3 (#24)
2 |N3324 -|-|*|*| 6 |[& DYX3 (#24) NEEDLE DYX3 (#24)
3 |[70769 ¥ || -| - 5 [KRE> BOBBIN
3 |[70769 -|-1*|=*| 10 |RE> BOBBIN
4 119473 # |k |kl *] 1 [FFRESA— SCREW DRIVER (CROSS TYPE)
5 |8121 ¥ *x || %[ 1 |FSAs8—Up) SCREW DRIVER (SMALL)
6 |8120 #|*|*| x| 1 |FSA—(h) SCREW DRIVER (MIDDLE)
7 |8118 x| x| *| 1 |[FSA1—(X) SCREW DRIVER (LARGE)
8 |19462 ®|*| x| x| 1 |[AFRLF DOUBLE HEAD WRENCH
9 [11171 x|*|*|*x| 3 BB MACHINE HINGE CONNECTION PLATE
10 |6052 #| %[ *|*| 6 |ETZFiEHARRAL WOOD SCREW
11 |11169-B ¥|*|*| x| 3 |ELD BED HINGE
12 11170 x| x|*|x| 6 |ErTiEHRL BED HINGE SCREW
13 (10747 k| kx| x| 1 |[REALUF (1/16 A2F) WRENCH (1/16 ")
14 (19456 ®lx |+ x| 1 |RALVF 231) WRENCH (2 mm)
15 (19457 ¥ | % | x| x| 1 |[RBLF (253)) WRENCH (2.5 mm)
16 |19458 ¥| k|| x| 1 |RBLUF (33)) WRENCH (3 mm)
17 [19459 x x| x| x| 1 |RALVF @4 3Y) WRENCH (4 mm)
18 [19460 ¥ || *| %] 1 [KRALYF (53)) WRENCH (5 mm)
20 8125 #|*|*| €| 1 [|hzEL OILER
21 [11193 ¥ x| &k 1 [H OIL
22 13079 ¥ k]| x| x| 2 |<EU(1000 mm) CHAIN (1000 mm)
23 (70197 * || %] %] 1 |<ZY(0 mm) CHAIN (90 mm)
24 |[10947 | =|*|*]| 1 |HRITEY- THREAD STAND
24 135254 *l*|-|-] 1 |BIETEYF THREAD STAND
25 |70171 #|-|*|=-] 1 |2+ DRIP PAN
25 |70517 =*|{-1*| 1 |@m=T+ DRIP PAN
26 |6055 | k| x| *| 10 |&] NAIL
27 |70524 - *[-[*]| 1 |@BEHXZZHL HEAD REST SCREW
28 (11196 -1-]*|*] 1 |[Evtyk TWEEZERS

_18_
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FTlEm2
ACCESSORIES 2

MaES #E
) 2 IPTION
No BARTS M| |, QTy % DESCRIP
<Jf
w| =
BT
Tl
el
o]0 1O
TITLT
9 |70199C ® |- 1 [XJbH—F (§8) BELT GUARD COMPLETE
9 |70199DC | = | =|*| 1 [|~<JIFH—F ($8) BELT GUARD COMPLETE
10 |70199-A ¥ | k|| 1 |~N)LFH—F(H) BELT GUARD (RIGHT)
11 |70199-B | x| x| 1 |SIEH—K(E) BELT GUARD (LEFT)
12 |70199-C | *|#|*| 1 |=)bHhss— BELT GUARD COVER
13 |28080 *| x| x| 3 |RIEH—F(E) () kDHighlt SCREW M5X0.8 L=6.0
14 |70215 ¥ k| x| 3 [NJIFH—FLEHERRAL ‘ WOOD SCREW
15 [70199-E | #|*|*| 1 |_JIFH—FEhILHIR BELT GUARD STAY
16 (12386 ¥ *#|*| 2 |[NJFH—FiRhiESHIRIEDHRC SCREW 7/32X32 L=9.0
17 |10776 ¥ &k *| 1 N —FiRN kD HEHEEF vk WING NUT
18 {70189 ¥ x| - 1 [BHEBIZTZEG) SYNCHRONIZER SUPPORT
18 |70199-D =l -1*] 1 |NILFIF—FirhibHFiR BELT GUARD SUPPORT
19 |28076 ¥ | k| -| 2 |[BHEBIIELOHRL SCREW M6X1 L=18
19 |28076 -l -1*| 2 [RILFHF—FiRhIEHSRIRIEHRL SCREW M6X1 L=18
20 |10599 ¥ x| - 2 |BEBIZELHRLTYv— WASHER
20 |10599 -|=1*| 2 |RIUMF—FiRhitHRIRIEHRETYv— |WASHER
21 |12418 k| x| | 4 |NJLhAA—1EDHRL : SCREW 13/64X32 L=9.0
22 [70199-F | *|*|*| 1 |[#BA—FGED (CER) AUXILIARY GUARD (FRONT) : for CE
23 |70199-G | *|=*|*| 1 |WEH—K(®) (CER) AUXILIARY GUARD (REAR) : for CE
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SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co.jp./
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